Hi KOKI

IR YIEH,
Cut-Off Machine

CC 14ST

RE&EH
Keep for future reference

& i+

Handling instructions

o] &




X

=P

L SRV s R 97 = = = 2 BNy 5
NSRS BER AL 1N 11= 0 e = =S S — 3 PIEnE 6
e 4 PIEIRRIIEE 7
BB R 4 BIERE 8
g 5 EIPFINE 10
FR B4 5 #HETEGF—EE 11
A& 5

fEl b — B BT

=y
HEABETERN, ATHRDERAR. BEMASGHE, HARZETER
EEEW, UETRRETEE

EREAN ZaT, BREANTAE, HFTFUZERE,

ZEBRETESM

1.
2.

8.

9.

TIEBARITATR, FERY, REALTERSHEN.
WARZEENIE . BRI TEREERRET . AMFEZRM TR,
THRSERFRTNRE. BOERFREER K RBUEERIM T £ AR 3
TH.

EPMBE R MBS KRR EEREARNLIEMER S TRRE
R diiEmn (Flin : &8, B, Pkt KE%)

AL BRESIETESR. SELTXNTE RO RFREERS.
MERRBEHTENFRETEMZERFARNEL, FMBPERE.
AEEYANEE. B TAFTRZITFHAEERMREMTIE, BAR
3.

ZiEEATR. AATANTASMGETER. AATATRAEMIEL.
2605, RAREEFEARITREEARRTEL.

TERNKRFHESE. FTEILRERRANEGEENEDHM. BIME
Wi, &EFFESRFE, MZFRERE. FNER LB EEREZTERE.
BREZYHBHTEEWR, HFHRERE. HITHLETHITIEELE,
FREEE

10. EHERLIRE

IMRREERREMELNRE, FHARETCLERFHEERER.

NAZESHEREEHNTR, tWASFRHELMNERFEERBREL. BEAFN

RIRFURB R, B RSHFRASEM.

2



3L
12 EW =2 E—ARN. THERXASGHFE. XFEH, (EAFREE

ARIEE, WEEBILENFE O EE.

13RI ZiRTR, BEREREREETE, I

14 TENSIFZE, ZERFER. BiaARoRERRE, BFXFELREHN
BK. MIRMEMEEBE. Eikkit. LSNEHRE, MAIHR T ME
ZREWENRSRMMAMES. EHRESEMERHNTESR. FREREF
TR, FBrEEMRAEZE.

15. NMERR, EERTARERMMG (10 TIR. #k. FR%) 281, #om
FENR IR SK A 1T

16. FFENET S5 AR R E AEFARFEFR TR I—REREE X NFASIR,
FER&IEST o

1T ERTIRFFEN. Fk—4h LRIRIRE, iR ArIBEEEMBIRITX. HikRE
BZHT, NMIEHIA - FFREEBIE.

18. EIMEMLLLIRER, EIMEWERS, W5ERE BT ML,

VAEFEEER, ZOZERL, UEFHAMNDMNEEL. EERNTIAAF
ZHEHTH.

20. 0 ERIRER . EMSERBENTRZE, MIFAREZBEMHUARPIPE
ERLHR, UMEHMBETEFTIE, EEAELEEREE. RELIDETMN
HIxtE. =% EEHELRE, RREVZEUREEENATFEHERAR

FNRIBS. WHHFLREEZHRT . RIERIRZMEHICEHT M AED
ERBRFSHORITZEBERER. FR—RARME, NEIFFERSHOM
UE#R. WMFXRAREERE BRI, BARERZEHTH.

21. 8%
£ AIERIER B R HEFRME R E R E NS RER B

2. A TR RERBARENECANREITHE. FERHTABEHEXNREE
Ko HEMLFAENARERGERMGREIT. BUNRAIESLRAFEANS

RE.
EAEEYIEI B EESED

1. ERAMERETRR, AEERARONIERMEATIEIR. ERNEHRE
HITRIEE U S EYIEWTRE .

2. IFEMAESYIRHHER T(Fm.

3. IHEEMFAIE.

4. BIETREBRIEILE.

5. IRIMLERYIRIH R E B ARHIBIR. BRENTHHSEDIRL R

6. BWARILEATETFERD.

7. RER jEFNEEEFTRATAYIGE LT EER ISR .

8. NMERR HKisTREFURIEHAERL.

3



X

9. VIR RIETRLETEILL.
10. I EZBHPERES TE B AW .
M. AEFTIE,

12 RNEEBRIEMESBEFNIESSIRAR . RIEER5S B ERE.
#e

'q
A |
=4 -

WIS BTFAY. ERNESVIERESE.

@) | RGP AAZ 5 P 5 45

EB B R

IR
$EE (A)

R



X

T
L 220 V ~
LN S 2200 W
o U1 E AR = . ‘B
BAIEIBE R = v o7
AR k:) ﬂ N |G
AR PIEIR A X B
j‘ *
B X P YIEIFHE 0° 130 mm 120 mm 925092;: 137 mm
115 mm X
YIE| A 45°] 115 mm 104 mm 104 mm 100 mm
PIEI % 2355 X 25.4 X 4 mm (SRS Y1 &%)
25 B 3800 /min
e K [ o 4800 m /min
HE (NEE&S 17.0 kg

* B RUVEI RS B35 A 7 BCA [ DI EURT Rk 18 A A B 451 A IR 28R B ml g )
FIHR A

PR
BT L (B Ab, 7 I A BB B 1«

IR K Q 1

oL EdZes N |

AiE
Pl &R mprl, e 1. BRI,
1M Z B
1. HIE

AT I B FRL RS T BB R E AR 7R i FUAS 2 S A AT
2. HJEIFE

BN EIT SR B OIT . A FL R SCHial , U4 ke3P R4 e o P 30 T2 L
CE R - VAL NI fEE2 Gl 8

5



X

3. JEAHZREE
EAEN R B TR IR R, MR B A IE R L4,
HEX ] et kg LE

4. AT RN 2 e F I T, RS . Bl I FE BRI
AR, ) ATE X PIRIPLET TR A .

5. s, AT RAY R shalor g et e, Wik, WREIrem,
MR B R B

6. WARIAITA UIFIR AL T R ERIRES, oAU, T,

7. BONCRIBEHEL ] A HT R, (HO8 7w mH AT R .

8. fRIPE (RE) RETRy H ML, DIANRER) ILBRAIDIHIR Wl HIREE
R AIEHATR, B8 T Zam ik HIr .

9. HHUIFIFEM;, LT IART S e D) FIAe BB IR R R R A 4800 m /min
PlE.

10. AZFUR N T35 5 sl R D) B 5 9 AT AT B Seise B e DI #IL L

V1A AE TR 08 2 S AT
WO I B PR B AR I, FEAR L ST A A it o D) 50 8 B 452 19 305 2
SIE ™ L.

12 {8 FAT R D) SCIE B0 2 A1 K B T B 4, AR 2 e HORAS T is e A
HL 30 Fb 4, A0 BRI 2R B el B a8 SR R . FEX RO, F
ReA AL, BhE R

L3 AR HEFIEIRE, WA R LAY . SR ™ B, 2@ iIEIereas.

14 £ Z LI BRI Bl OB XU DT i . AN AR, IR AL S TR
PRI T o

B e

==
TR !

VIR IE R R E TR+ k).

1. BAEFF
LI R J5 SR BUF R S VTN R,
LIP3 N R BUT, RIE RO I 25 th RE Ak 2L 84
FRUCHLIT 3¢ J5 BT T 9 ] o T O 4 o
2. YIE
(D e DIER, BRI NEF, MUIER R EE e,
@) UIERRE R B RN MRE, - SRR TR, FabiE.
(3) SEMDIE (S TR JE, RERTF, MFHREFORAE.
(4) B EIGERG, #LFTREIT L. iy EP e s LG, 4 Reik
1 F — I gEE L.



3L
TR !
RANREFHAEMRDEEE. B, S0HNREFSLHE DB MAL
ZNRIEFERTIBIE S TRMENE, DRKETF KRR IR M
E#&H.

Pl 2 0
L RIS (B 3 1 4) S LS e
(D #E TP E (A FF g5 < |
PRE ©. BT IS, G ,//mmgﬁiﬁﬁi
FAE R . SRR, 4L . P
A N
IO A R TAF T ML0 B

(2) # T A HE (A FIREE I 3
FFTrUIHERE. (B4

iR ! R e oyl DHIR
REH O HRAE N Ny m é%@>
A

EHFTo EU S
—

2. A IHIAE =
R BRI LRy s ey LS "
W, SRJE RS RS TR i g
O S R o o T DB B
HE (W) FMTMBFRE B i
R

==
TR !

IHHIART ZEMFHTIERAM IS ERE R AELE.

10 mm ﬂg@




G
BRAIERE

1.

] I FIAT R A2 3R (B 5 Al 6)

W 5 frs, #LAMEETRE (A)
I E (B) Z ], s fif iR
LU R (A) i 2 T bR
RIg G aede T, FohR2ZHE T
PER Rt A B e AR BB AL E . U
FIVE AL 5E WL, 17 e SR 22 A0 P = 1K
DAIFATF I B (A), FRET TAFEFRE (i
B 6 i

=
TEC

ATERZS, EYIEIREDEE ]
MEN TR T HH L

2. MAYIE (B 7
(OATHEWLL 0 B 45 B IEFT

VIER

@I HE ® P M0 SAEE

AR F LBk, REHEAE RN ER
THEREIET 0 B, 30 Ful45 F
MiEE— N AE. SREEZE, I
EWA M 10 ASAEERRT LB

. A B E RN (B 8)

ATHWT B, EFOHKEN
K 165 mm, FEMFLAEIFOKT
165 mm, TEHEMF MRS, Kl
R Pk R AL B . A K 5K AT
WA, Bl 200 mm il 235 mm. 4
PIEI AR R e, 77 Z i e e B
(1R UG A R o & #52 e A .

JRG A

B 7




4. YIEK TR (B 9)
FF LAV M RT 55 W H K TR T S T 5 T
ST FEAIR M b b, DU LR e K T Ak

5. LA {d A Ek (B 10) ) =
P15 9 482N, T AE 2 B (A) Fl (B) L
22 )3 A B0 1) ¢ 1 RS R /N — B 7 Hh
B, DUEZ G Y E%

6. T UIEIVEE (B 11) ER
BIRIC HMEEUINE, B L SR 9 TIEIRN

B, DUAS IR . WOk AT e R A iR

WL, SRR LR, R, W "
5 B L D 2 1L 0 \\(jﬂ/§;@>
S 0 B T L 2 R

e o
FE ! L
FRBRES L ETET LB R . 7 Bty R
MR IR KR, WRATBESTIE| K. & 10

7. VAN RAERR (B 12) IEZhE A

JHAE IR SR 22 TR T 18 72 K AEAR 4R 22 LL
THAE.
AP AN BT A& B A, DU K TE
RIEHTT I o

8. ImIAATH (B 13)
BahA T RN, 158 psEs e s b, #
HFRILFHD.

R 22
KAEHHE




b
PRI E

pE—a
/Elw\ -

1.

A}

w

N

(op)

7.

HEREHHEIFZHT, EFWRFRIREFKIF MR IR L T k.

HH

KBTI PR 24 VRS RON, SR TSR R S, (R, MRS
YIRS SR e 1 B DRI LRI R

RS (B 14) LS.
F L L — P RE A, R AT — L o

T CESREIRIR, MM R AR, HIL, BERE | F &%%%%
T R S BB A B . AN, R R AR E AT | .
18 mm

IRZS, XA REFERIIE HLE iR 3. 6 mm
0 AR IRET
RRH A CRBEE T RE %, AR BURETH & 14

T, MALRVEHE, SNa BT ERHEL.

B 0 FL R 2

W ML YR, B HIKOKIA R AL R AE R Dok B4, DAGkE 0 % 22
5 o

. R

TR ATE TR ERE I — UL, DU DT FIATL A 6 774 o
O R e &b

O S H ek Hes

O XH O MHEE

. TR

WAB L W AR L B BRI OB AR B AR . 1 /OO 2 AL 2K FE Sy ik
#hr
A Z AT — W

==
TR !

HiKOKI MR B T B R4S . BUSE R M FHZHIKOKI A BE AR 4 1E Fuly
i&?i—o

LHEREBREMRFRSH, BHLETE—SREEHTE—RETSA
ZHIKOKIA BB EFRL, ¥EEBTHESERFIE,
EREMEEEHTAR, BB EESENZEHE XN FFRE,

10



3L

i

HE—

#iZF




H
S

=
Im

HiH

P T FR o B T2 FR o
1| B E 1 37 |HHX 1
2 | TG AR E 1 38 |RERHK 1
3 | MR s 1 39 | XU F2E 1
4 | FIEE 1 40 [T 1
5 | BBt 4 41 |[BRER 1
6 |M5HZEE 1 42 |4hE 1
7 M5 X 103222 1 43 |M5 X 554822 4
8 | & 1 44 | Mg 1
9 | BB 1 45 | FFx 1
10 | M6 X 15322184 1 46 |DAX 10 182 1
11 [HREE 1 A7 |8 1
12 |M5 X 103E 221822 1 48 |4148 1
13 | Wi 1 49 |D4X 16H I iE 2L 10
14 |M10A 7S g 1 50 |M5 X 451822 3
15 |75 == #uJE] 1 51 |#3k 1
16 |40 E 2 52 |BREMAIR 1
17 |OfEEf 1 53 |&kARPE 1
18 |HhER 2 54 |HLZ 1
19 |M5X 25184 4 55 |HEFH 1
20 |#HE 1 56 | 1
21 |4 1 57 | Wl4E 2
22 | BEHRH & 1 58 | il 2
23 | AR [ e g 1 59 | kil & 2
24 |OJEFE 1 60 |M5 X8/ MR 2
25 |4t 1 61 |%H 1
26 | £ 1 62 | [ % 3 4 1
27 | Bt 1 63 | 1o 1
28 | RIKHK 1 64 |D5X 80 Uig 2z 2
29 |M5HZ Bk 1 65 |D8FNFF 2
30 |M6eIZEE 2 66 | HimF 1
31 | 1 67 | HIZZZ 1
32 |HER 1 68 |WR22 [ E 4 1
33 | 1 3h4d 1 69 | ANAFKERTF 1
34 | XA 1 70 | B E A 1
35 |IRIKHIK 1 71 | iR 1
36 | BB 1 72 | 4

12




i H

ES YN

g&
il

73

D10%AJE

T4

M10%2 £

75

M6 X 128222

76

KAEHLIE

77

A4

78

M8 X 304 7~ Fl 2R

79

il B

80

Je B iR bE

81

3

82

D164

83

A A

84

e H A

85

D8 JE

86

M10 X 204 7~ f I8

87

[ 7 e 2

88

M10 X 454 7~ it

89

M10 [} BhiZE}

90

M6 X 124 75 f iRk

— =~~~ |~|~[~|~|~|Md|~|~|~|D D

13

3L




English

CONTENTS

GENERAL OPERATIONAL PRECAUTIONS..........ccooouiiiiiceineiceinsienenn. 14
PRECAUTIONS ON USING CUT-OFF MACHINE .........cc.cccooniuiiiniirinninen. 15
SYMBOL ...t 16
NAME OF PARTS.......coottuiiiimiiiiiesineiiesis s 16
SPECIFICATIONS ..ottt 17
STANDARD ACCESSORIES ..o 17
APPLICATIONS. ......ooooiuiiiiiieieeieie it 17
PRIOR TO OPERATION......cco.uvumiuiiiiiiceineieeissiesisss e 17
CUTTING PROCEDURES...........coiuiiiieiieiiciicieeieie s 18
MOUNTING AND DISMOUNTING THE CUT-OFF WHEEL.........c.cccceveneee. 19
HOW TO OPERATE .....cco.ocemiviiiicieiieeieeissieeisie s 20
MAINTENANCE AND INSPECTION .....couviiuiiieiiiieniceissiseeiseeeeesseenens 22
SERVICE PARTS LIST ...couuiiiiriiiiieieiceissieeisie it 23
GENERAL OPERATIONAL PRECAUTIONS

WARNING!

When using electric tools, basic safety precautions should always be followed to reduce

the risk of fire, electric shock and personal injury, including the following.

Read all these instructions before operating this product and save these instructions.

For safe operations:

1. Keep work area clean. Cluttered areas and benches invite injuries.

2. Consider work area environment. Do not expose power tools to rain. Do not use
power tools in damp or wet locations. Keep work area well lit.

Do not use power tools where there is risk to cause fire or explosion.

3.  Guard against electric shock. Avoid body contact with earthed or grounded
surfaces. (e.g. pipes, radiators, ranges, refrigerators).

4. Keep children away. Do not let visitors touch the tool or extension cord. All visitors
should be kept away from work area.

5.  Store idle tools. When not in use, tools should be stored in a dry, high or locked up
place, out of reach of children.

6. Do not force the tool. It will do the job better and safer at the rate for which it was
intended.

7. Use the right tool. Do not force small tools or attachments to do the job of a heavy
duty tool. Do not use tools for purposes not intended; for example, do not use
circular saw to cut tree limbs or logs.

8.  Dress properly. Do not wear loose clothing or jewellery, they can be caught in
moving parts. Rubber gloves and non-skid footwear are recommended when
working outdoors. Wear protecting hair covering to contain long hair.

9.  Use eye protection. Also use face or dust mask if the cutting operation is dusty.

10. Connect dust extraction equipment.

If devices are provided for the connection of dust extraction and collection
facilities ensure these are connected and properly used.

14



English

11. Do not abuse the cord. Never carry the tool by the cord or yank it to disconnect it
from the receptacle. Keep the cord away from heat, oil and sharp edges.

12. Secure work. Use clamps or a vise to hold the work. It is safer than using your hand
and it frees both hands to operate tool.

13. Do not overreach. Keep proper footing and balance at all times.

14. Maintain tools with care. Keep cutting tools sharp and clean for better and safer
performance. Follow instructions for lubrication and changing accessories. Inspect
tool cords periodically and if damaged, have it repaired by authorized service
center. Inspect extension cords periodically and replace, if damaged. Keep handles
dry, clean, and free from oil and grease.

15. Disconnect tools. When not in use, before servicing, and when changing
accessories such as blades, bits and cutters.

16. Remove adjusting keys and wrenches. Form the habit of checking to see that keys
and adjusting wrenches are removed from the tool before turning it on.

17.  Avoid unintentional starting. Do not carry a plugged-in tool with a finger on the
switch. Ensure switch is off when plugging in.

18. Use outdoor extension leads. When tool is used outdoors, use only extension
cords intended for outdoor use.

19. Stay alert. Watch what you are doing. Use common sense. Do not operate tool
when you are tired.

20. Check damaged parts. Before further use of the tool, a guard or other part that is
damaged should be carefully checked to determine that it will operate properly and
perform its intended function. Check for alignment of moving parts, free running
of moving parts, breakage of parts, mounting and any other conditions that may
affect its operation. A guard or other part that is damaged should be properly
repaired or replaced by an authorized service center unless otherwise indicated
in this handling instructions. Have defective switches replaced by an authorized
service center. Do not use the tool if the switch does not turn it on and off.

21. Warning
The use of any accessory or attachment, other than those recommended in this
handling instructions, may present a risk of personal injury.

22. Have your tool repaired by a qualified person.

This electric tool is in accordance with the relevant safety requirements. Repairs
should only be carried out by qualified persons using original spare parts.
Otherwise this may result in considerable danger to the user.

PRECAUTIONS ON USING CUT-OFF MACHINE

1. Inspect the cutting wheel before use, do not use chipped or otherwise defect
cutting wheels. Always make a trial run before use to confirm that the Cut-off
Machine does not involve abnormalities.

Use the normal cut-off wheel on its normal working surface.

Guard against cut-off sparks.

Properly replace the cut-off wheel.

Always pay attention that the cut-off wheel clamping parts are never impaired.
Defective parts will cause damage to the cut-off wheel.

15

RN



English

6. Ensure that the workpiece is free of foreign matter such as nails.

7. Use only cutting wheels recommended by the manufacturer which have a marked
speed equal to or greater than the speed marked on the nameplate of the machine.

8.  Abrasive wheels shall be stored and handled with care in accordance with
manufacturer’s instructions.

9.  Ensure that mounted wheel are fitted in accordance with the manufacture’s
instructions.

10. Do never use the machine without the guard in place.

11. Do not saw blade.

12. Do not use the machine in explosive atmospheres and environments where sparks
could fire, explosion etc.

SYMBOL

WARNING

The following show symbols used for the machine. Be sure that you understand their
meaning before use.

To reduce the risk of injury, user must read instruction manual.

NAME OF PARTS

Handle

Carrying handle

Lower ) W Wheel cover
guard (B) ™% ]

Spark chute

16




English

SPECIFICATIONS
Voltage 220V ~
Power input 2200 W
A A B
Shape of RAR
material to AL ] V J
; be cut A
Max. cutting AxB
dimensions* :
. . Cutting 95 mm x
Height x width angle 0° 130 mm 120 mm 200 mm 137 mm
Cutting 115 mm x
angle 45° 115 mm 104 mm 104 mm 100 mm
Cut-off wheel 2355 x 925.4 x 4 mm (Reinforced resinoid cut-off wheel)
No-load speed 3800 /min
Max. working peripheral ,
speed 4800 m/min
Weight (without cord) 17.0 kg

* The maximum cutting dimensions are the permissible cutting dimensions when the grinding
stone is not remarkably worn by cutting material.

STANDARD ACCESSORIES

In addition to the main unit (1 unit), the package contains the accessories listed in the below.

Cut-off wheel @ 1
Hex. bar wrench ¢\ 1

APPLICATIONS

Cutting of various metallic materials such as pipes, round bars and shaped steel.

PRIOR TO OPERATION

1. Power source
Ensure that the power source to be utilized conforms to the power requirements specified
on the product nameplate.

17



English

2.

10.

11.

12.

13.

14.

Power switch

Ensure that the power switch is in the OFF position. If the plug is connected to a power
receptacle while the power switch is in the ON position, the power tool will start operating
immediately, which could cause a serious accident.

Extension cord

When the work area is removed from the power source, use an extension cord of sufficient
thickness and rated capacity. The extension cord should be kept as short as practicable.
Install the machine on a level flat place, and keep it in a stable condition. Prior to shipping,
the equipment is subjected to a rigid factory inspection to prevent electric shocks during
operation.

Since movable portions are secured by tension of a chain while in transit, remove the chain
from the chain hook by slightly depressing the switch handle.

Ascertain that all cut-off wheels are in perfect condition, and do not display scars and
cracks.

Although they have been fully clamped at the factory prior to delivery, reclamp the clamping
nuts securely for safety.

Possible accidents such as a cracked cut-off wheel is prevented by this protective cover
(wheel cover). Although it has been fully clamped at the factory prior to delivery, securely
reclamp the mounting screws for safety.

When replacing the cut-off wheel, ensure that the replacement cutting wheel has a
designed circumferential speed in excess of 4800 m/min.

Ensure that the bar spanner used for tightening or removing the cut-off wheel is not
attached to the machine.

Check that the work piece is properly supported.

Ensure that the material is securely fastened with the vise. If it is not, a serious accident
could be caused if the material comes loose or the cut-off wheel breaks during operation.
Ensure that the abrasive wheel is correctly fitted and tightened before use and run

the machine at no-load for 30 seconds in safe position, stop immediately if there is a
considerable vibration or if other defects are detected. If this condition occurs, check the
machine to determine the cause.

Rotate the cut-off wheel to inspect any facial deflection. A heavy deflection will cause the
cutoff wheel to shift.

Ensure that ventilation openings are kept clear when working in dusty conditions. If it
should become necessary to clear dust, first disconnect the machine from the mains

supply.

CUTTING PROCEDURES
CAUTION

It is dangerous to remove or install the workpiece while the cut-off wheel turning.

Operating the switch
Power will be turned on when the switch is pulled, and turned off when released.
Press the switch lock when the switch is being pulled to enable operations to be continued
ever after the switch is released.
Release the switch after it is pulled again to release the switch lock.
18



English
Cutting
Rotate the cut-off wheel, gently press down the handle, and bring the cut-off wheel close to
the cutting material.
When the cut-off wheel contacts the cutting material, gently press down the handle further
and start cutting.
When cutting (or designated slotting) is completed, raise the handle and restore it to its
original position.
At the termination of each cutting process, turn OFF the switch to stop rotation and proceed
with the subsequent cutting job.

CAUTION

It does not necessarily cut rapidly when putting more force on the handle.

Too much force on the handle will put excessive pressure on the motor and reduce
its capacity.

Do not fail to switch OFF the switch after operation is completed and pull the plug
out.

MOUNTING AND DISMOUNTING THE CUT-OFF WHEEL

1

Dismc;unting the cut-off wheel (Fig. 3 Stopper  Stopper pin y1a of wheel washer
and 4

Raise Lowergurd (A) and Lowergurd (B). 10 mm bolt

Press down on the stopper pin to bring it Hex. bar wrench
into contact with the wheel washer.
Rotate the cut-off wheel, pass the
stopper pin through the hole on the
wheel washer, and then remove the

Wheel washer  wheel

M10 bolt with the hexagonal spanner Fig. 3
supplied.

(2)  Remove the bolt, washer (A), and the wheel Cut-off
washer and detach the cut-off wheel. (Fig.4)  Sleeve wh_egll Cut-off wheel

spindle

CAUTION \fl Washer (A)
Do not remove the O-ring or sleeve from
the cut-off wheel spindle. EU o o

2. Mounting the cut-off wheel Stopper pin O-ring 10 mm bolt
Throughly remove dust from the wheel Wheel washer
washers and bolt then mount the wheel by Wheel washer W
following the dismounting procedures in Fig. 4
reverse order. Return Lowergurd (A) and '
Lowergurd (B) to its original position.

CAUTION

Confirm that the stopper which was used for installation and removal of the cut-off
wheel has returned to the retract position.

19



English

HOW TO OPERATE
1. Procedure for fixing the cutting material Vise (B)  Vise (A)
(Fig. 5 and 6) ‘
Place the workpiece material between vise )% Long workpiece
(A) and vise (B), raise the clutch and push ay=s material
the screw handle to bring vise (A) lightly p =
into contact with the workpiece material, as </
shown in Fig. 5. ,
Then, turn the clutch down, and securely ~ orkpiece Y Screw handle
fix the workpiece material in position by material  Base

turning the screw handle. When the cutting
job is completed, turn the screw handle
2 or 3 times to loosen the vise (A), and

Vise (B)

Fig. 5

Vise (A)

remove the workpiece material, as shown %/ / Clutch
in Fig. 6. % ‘_/
<
CAUTION L=

Never remove or install a workpiece

material while the cut-off wheel is

rotating, to avoid personal injury. Workpiece

material

2. Cutting at angles (Fig. 7)

(1)  The machine permits cutting at angles of 0°
or45°.

(2) Loosen the two M10 hexagon socket head
bolts on the vice (B), then set the working
surface on the vice-jaw at any angles of

Base
Fig. 6

52— 10 mm bolt

0°, 30°, or 45°. Upon completion of setting,
securely tighten the two M10 hexagon socket
head bolts.

3. Moving the stationary vise-jaw (Fig. 8)
The vise opening is set at the maximum of
165 mm when shipped from the factory.
In case an opening of more than 165 mm is
required, move the vise to the position shown
by the chain line after unscrewing the two

Fig. 7

Hex. bar wrench

bolts. The maximum opening can be set in two
steps 200 mm and 235 mm. When the cutting
material is excessively wide, the vise can be
effectively used by repositioning the stationary
side of the vise-jaws.

20




English

4. Cutting long workpiece materials (Fig.9)
Make sure you place both ends of long workpiece _
materials on blocks that are the same heightasthe ~ Long workpiece

base to stabilize it prior to beginning work. material |

5. How to use square block (Fig. 10) (tV \Ij)
When the cut-off wheel has a reduced outer / R /
diameter, insert between the vise (A) and (B) a Block Base Block
square block slightly smaller than the dimension Fig. 9
of workpiece being cut to use the cut-off wheel
economically. Dimension

6.  Adjusting the cutting depth (Fig. 11) of workpiece

When the cut-off wheel has a reduced outer diameter, ~ Vise (A) 1o be cut
change the height of the stopper bolt to adjust the depth Vise (B
of the cut. Adjustments are made by loosening the lock @/ ise (B)
nut and rotating the stopper bolt. When finished, retighten Block
the lock nut to fix the stopper bolt in place. (N=gys!

Itis possible to eradicate splinters depending on the
material. Dimension of square block

CAUTION Fig. 10
Make sure the height of the stopper bolt is readjusted Stopper bolt
when the grinding stone is replaced.

If the stopper bolt is too low, there is a chance that the
grinding stone will cut into the base.

7. Adjusting the Spark chute (Fig.12)
Loosen the screw holding the spark chute in place with a
Phillips screwdriver to adjust the angle.
Change the angle in accordance with the prevalent Lock nut
environment and the work required to adjust the direction in .
which the sparks fly. Fig. 11

8.  Transporting the unit (Fig. 13)
When moving the unit, attach the chain hook onto the chain and grip the carrying handle to
carry it.

Screw

| /Spark chute

21



English
MAINTENANCE AND INSPECTION
CAUTION

7.
CAU

Be sure to switch off and pull off the plug from the power outlet before inspection
and maintenance.

Replacing a cut-off wheel

When the cut-off wheel has already become dull while continually using, the unnecessary
load is got from the motor. Consequently, redress or replace a dull cut-off wheel to ensure
grinding efficiency.

Inspecting the carbon brushes (Fig. 14) Carbon brush

The Motor employs carbon brushes which are consumable Wear limit
parts. When they become worn to or near the “wear limit’, ¢ TV

it could result in motor trouble. When an auto-stop carbon &AVAVAVAVE

brush is equipped, the motor will stop automatically. At that
time, replace both carbon brushes with new ones shown in
the figure. In addition, always keep carbon brushes clean
and ensure that they slide freely within the brush holders. Fig. 14
Inspecting the mounting screws

Regularly inspect all mounting screws and ensure that they are properly tightened. Should
any of the screws be loose, retighten them immediately. Failure to do so could result in
serious hazard.

Replacing supply cord

If the replacement of the supply cord is necessary, this has to be done by HIKOKI
Authorized Service Center in order to avoid a safety hazard.

Lubrication

Supply oil in the following oil supply points once a month so as to keep the machine
workable for a long time.

Cleaning

Wipe off chip and waste adhered to the machine with a cloth or the like time to time. Be
careful not to make the motor portion wet with oil or water.

Service parts list

TION

Repair, modification and inspection of HIKOKI Power Tools must be carried out by
an HiKOKI Authorized Service Center.

This Parts List will be helpful if presented with the tool to the HiKOKI Authorized
Service Center when requesting repair or other maintenance.

In the operation and maintenance of power tools, the safety regulations and
standards prescribed in each country must be observed.

6 mm

22



English

SERVICE PARTS LIST




English

[tem

[tem

No. Part Name QTY No. Part Name QTY
1 |LOWER GUARD SET 1 39 |FAN GUIDE 1
2 |LOWER GUARD SET 1 40 [STATOR 1
3 |LOWER GUARD PAD 1 41 |RUBBER SLEEVE 1
4 | LOWER GUARD 1 42 |HOUSING 1
5 |RUBBER PAD 4 43 |M5x55 SCREW 4
6 |[M5NUT 1 44 |NOISE SUPPRESSOR 1
7 | M5x10 FLANGE SCREW 1 45 |SWITCH 1
8 |SUBCOVER 1 46 |D4x10 TAPPING SCREW 1
9 |RUBBER PAD 1 47 |HOOK 1
10 | M6x15 FLANGE SCREW 1 48 |NEEDLE ROLLER 1
11 | PLATE WASHER 1 49 |D4x16 TAPPING SCREW 10
12 |M5x10 FLANGE SCREW 1 50 |[M5x45 SCREW 3
13 | WHEEL 1 51 |CORD CLIP 1
14 |M10 HEX. SOKET BOLT 1 52 |FERRITE RING 1
15 | FLANGE WASHER 1 53 |CORD ARMOR 1
16 | WHEEL WASHER 2 54 |CORD 1
17 |O-RING 1 55 |HANDLE SET 1
18 | SHAFT SLEEVE 2 56 |TAIL COVER 1
19 | M5x25 SCREW 4 57 |BRUSHHOLDER 2
20 |WHEEL COVER 1 58 |CARBON BRUSH 2
21 |GEARSET 1 59 |BRUSH CAP 2
22 |BALL BEARING 1 60 |[M5x8 HEX. SOKET SCREW 2
23 |BEARING HOLDER 1 61 |GEAR CASE 1
24 |0-RING 1 62 |HINGE SHAFT 1
25 |GEAR 1 63 | TORSION SPRING 1
26 |SPINDLE 1 64 |D5x80 TAPPING SCREW 2
27 |KEY 1 65 |D8 RETAINER RING 2
28 |BALL BEARING 1 66 |VISE HANDLE 1
29 [M5NUT 1 67 |VISE SCREW 1
30 | M6 NUT 2 68 |SCREW HOLDER 1
31 |SPRING 1 69 |HEX.BAR WRENCH 1
32 | PIN SLEEVE 1 70 |WRENCH HOLDER 1
33 | STOPPERPIN 1 71 |BASE 1
34 |ARMATURE SET 1 72 |BASE RUBBER 4
35 |BALL BEARING 1 73 |D10 WASHER 2
36 |RUBBERPIN 1 74 [M10NUT 2
37 |ARMATURE 1 75 |M6x12 SCREW 1
38 |BALL BEARING 1 76 | SPARK SHOOT 1

24




[tem
No.

Part Name

Q
—
<

77

VISE SET

78

M8x30 HEX. SOKET BOLT

79

CHAIN

80

VISE NUT

81

ROLL PIN

82

D16 RETAINER RING

83

MOVING VISE

84

VISE SHAFT

85

D8 WASHER

86

M10x20 HEX. SOKET BOLT

87

FIXED VISE

88

M10x45 HEX. SOKET BOLT

89

M10 STOP Nut

90

M6x12 HEX. SOKET BOLT

B e I Y N T B A B e B N e N P N NS Y

25

English




26



27



PR AL
THEAHE)BRAE
FETRITRBLITVEX =8835855 Ti#31%

B=IHTMERAT
ERHAELELESSE
FREZR KE11REA-DE

Koki Holdings Co., Ltd.

806
e 99208824 A
%1THHA: 2018468

rh [E ED



